MDG25PDAWWI1 - 01 - TOP AND CONSOLE PARTS

TOP AND CONSOLE PARTS
FOR MODEL: MDGZSPDAWW1

s 1
R "@

FOR ORDERINGD INFORMATION REFER TO PARTS PAICE LIST

V4SS0 2
Page design &1 2004-2017 by ART Network Servicss, [nc.



Ref #
1

AN AW = =

—
—_

13
14
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
40

41

42
43
44

Part #
W10135154
W10239202
W10469601
W10137411
W10337045
W10137459

8565237

3390647
W10137427
W10166385

489136
W10188087
W10139046

8565018

342055

3347825

98445
W10137445

3390647
W10137444
W10171128
W10133242
W10247389
W10142655
W10137319
W10068270
W10131838
W10133508
W10139210
W10211244

3351136
W10166307
W10166308
W10137448

3349065

W10156125
W10131113
W10334888

Description

Installation Instruction
TECH SHEET

PARTS LIST
Top

HARNESS, MAIN
Console (Outer)

Bracket, Console
SCREW,8-18 X 1/2
Console (Inner)
USER-INTERFACE ASSEMBLY
Screw, 3-24 x 1/32
Ground Wire Assembly

Nut 6-32

Hinge & Pin Assembly
Screw, 8-18 x 1/2
PLATE, MOUNTING
Screw, 10-16 x 3/4
BRACKET - TOP PANEL, LEFT
SCREW,8-18 X 1/2
BRACKET - TOP PANEL, RIGHT

Meter Case

ASSEMBLY, SINGLE COIN DROP
COIN SENSOR ASSY, (WHITE)
Screw, 6-20 X 1.00
HEX-BAR BOLT

Washer

SWITCH-VAULT SERVICE DOOR
Bracket, Service Switch
Screw, 8-18 X 5/16
WIRE, HARNESS SENSOR SWITCH
Service Door Assembly
Harness, Communication
Harness, Meter Case
Cushion, Meter Case
Bolt, Meter Case Mounting (5/16-24 X

1.00)
Cam-Lock
Push Button

FASCIA-CONSOLE

Qty Context Note MSRP



Ref #
45
46
47
48
49
50
51
52
53

Part #
W10137461
W10189313

488234
W10187276

3373818
W10189075
W10267645
W10137457
W10135255

Description
Fascia-Dispenser
Insert
Screw, 8-32 x 1/4
SEAL, CONSOLE
Tab-Grounding
Washer, Brass
DISPLAY COVER
Screw, 8-32 x 3/64
Membrane Switch with Backer Plate

Qty Context Note MSRP



MDG25PDAWW1 - 02 - CABINET PARTS

CABINET PARTS
FOR MODEL: MDG2SPOAVW

FOR QRDEAING INFOREATION REFER TO FARTS FAICE LIST
WHDLGHE01 4
Page design & J004-2017 by A81 Nebwerk Services, Inc.



Ref #
1

0 3 N L kWD

10
11
12
13
14
15
16
17
19
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
40

Part #
8317340
3390814
8533974
8565048
8564010
8519459
8565054
3392100

279810

660658
3387374
3389420

697750

W10344192
3978776
8564011

W10167613

343641

W10128087
8066115
8580015
8565122
8539892
8565046
8565059

W10139766
3405160
3394341

W10131172
8529757

W10135695

W10440461

49026

693995
8563747
8563750
8563749
8540621

Description
Cover, Terminal Block
Screw, 8-18 x 3/8
SCREW GROUND
Panel, Side (R.H.)
Switch, Broken Belt
Clip, Toe Panel
Panel, Side (L.H.)
Foot, Dryer

FOOT, OPTIONAL (EXTENDED LENGTH

PACKAGE OF 2) (NOT INCLUDED)
Clamp, Motor
Spring, Idler
Retainer, Idler
Plug, Multivent
IDLER ASSEMBLY
Bracket, Gas Pipe
Bracket, Switch
Wire, Belt Switch
Screw, 8-18 x 1/2
Assembly, Door Switch
COVER PLATE
RAMP, DOOR
STRIKE, DOOR
WIRE-MOTOR TO-BELT-SWITCH
Base, Cabinet
Panel, Rear
MOTOR ASSEMBLY 60 HZ.
BELT, POLY V
PULLEY
Belt, Drive
BRACKET, BURNER
Bracket, Motor
CORD, POWER
4" -90° ELBOW
SCREW,8-18 X 3/8
Exhaust Pipe & Bracket
Exhaust Pipe (Short)
Exhaust Pipe (Long)
PANEL, TOE (WHITE)

Qty Context Note MSRP



Ref #
41
42
43
44
45
46
47
48
49
50
51
52
53
55
56
57
58
59
60

NI

Part #
8533971
W10002600
3390647
3387242
3393008
W10166305
8563727
8565043
3357011
W10117421
WI10155571
8318396
3391943
W10137398
3390647
W10212660
W10131839
8533971
3393657

279818

Description
Screw, 8-18 x 5/16
Screw, 6-20 x 1.00
SCREW,8-18 X 1/2
Seal, Front Panel
Screw, 10-16 X 1/2
CONTROL BOARD
Control Bracket
Plug, Strip Front Panel
Screw, 10-16 x 1/2
Front Panel (Includes Illus. 44)
SWITCH, ASSEMBLY
FOAM-SEAL (IEC)
Boot, Foot
STOP, TOP PANEL
SCREW,8-18 X 1/2
Sound Pad, Motor
TRANSFORMER 120 TO 22.5 VAC.
Screw, 8-18 x 5/16
BELT RESTRAINER

DRYER EXHAUST KIT (FOR SIDE &
BOTTOM VENTING) (WHITE)

Qty Context Note MSRP



MDG25PDAWWI1 - 03 - BULKHEAD PARTS

BULKHEAD PARTS

FOR MODEL: MDGIEPDAWWA

RICE LIST

FOR ORDEAING INFORMATION REFER TO FARTS P

E

Fage design ) 2004-2017 by AR Hebwork Senvices; Inc.

WHCHESEH



Ref #

Part #
8575324
3390647

W10153413

3392519
3394346
697813
697814
3934666

W10049370

3402841
359625
8572105
8533971
693995

W10001120
W10080170

3387459
8575325
690997

W10314171
8563728
W10153423
489463
W10153420
W10219342
W10166807
W10345456

90767
3401707

W10153409

8565061

8578825
W10153412
W10349492

8573713
3394986
697770
695240
8577274

Description
Shaft, R.H. Thread
SCREW,8-18 X 1/2
Door, Lint Screen
THERMAL LIMITER (91°C)
Air Duct Assembly
FOAM-SEAL
Seal, Drum Front
NUT,3/8 X 16(R.H.)
Lint Screen
Lens, Drum Light
Screw, 8-18 x 1/2
Clip, Exhaust Pipe
Screw, 8-18 x 5/16
SCREW,8-18 X 3/8
Nut, 3/8-16 (L.H.)
Bulkhead, Rear
Washer, Support
Shaft, L.H. Thread
Ring, Tri
ROLLER, SUPPORT
Exhaust Pipe
Housing, Outlet Assembly
Screw, 8-18 x 5/8
Complete Drum Assembly
SCREW, 8-16 X 3/4
Seal, Drum
CLIP-SPRING
SCREW,8-18 X 3/8
WIRE JUMPER
Baffle, Drum
Bulkhead, Front
Bracket, Drum Light
Grille, Outlet
WHEEL, BLOWER
Thermal Cut-Off
Spring, Lint Screen Door
FOAM-SEAL
Screw, 8-18 x 1/2
THERMISTOR

Qty Context Note MSRP



Ref #
43
44
45
46
47
48
49

Part #
487909
8544362
8066168
8573824
3391912
338906
3387230

Description

Screw, 8-15x 1/2

Housing, Blower
Lint Duct Assembly
FUNNEL-BURNER

THERMOSTAT, HIGH-LIMIT 255° F
Sensor, Radiant
Screw, 10-16 x 1

Qty Context Note MSRP



MDG25PDAWW1 - 04 - BURNER ASSEMBLY

BURNER ASSEMBLY
FOR MODEL: MDG2EPDAWN1
(WHITE)

USE WITH TYPE 1 - NATURAL, TYFE 2 - MIXED,
AND TYPE 4 - LIQUEFIED PROPANE AND BUTANE GASES

FOA ORDERIRG INFORMATION REFER TO PARTS PRICE LIST
W OSEE0

B
Fage design ) 2004-2017 by AR Hebwork Senvices; Inc.



Ref # Part # Description Qty Context Note MSRP

1 W10400668 BURNER ASSEMBLY 60 HZ. (TYPE 1,

2 & 3) (COPRECI)
2 688617 Tube, Burner
3 694298 Bracket, Ignitor
4 686590 Ignitor
5 3393909 Screw & Washer (8-32 x 5/8)
6 343641 Screw, 10-16 x 1/2
7 3389871 Base, Burner
8 3387057 SCREW, 10-16 X 1/2
9 234870 Orifice, Burner (Type 1)
9 234868 Orifice, Burner (Type 2)
10 W10299939 VALVE GAS 60 HZ. (COMPLETE)
11 326049536 SCREW, COIL
12 W10328463 COIL, 60 HZ.
13 W10295523 PLUG, PIPE
14 W10110395 Pipe, Gas Supply
15 697441 Valve & Union Shut-Off
16 3393767 Pipe, Tail
17 233076 Nut, Compression
18 3387561 Clamp, Pipe
19 3389889 Bracket, Support
NI W10436933RE CONVERSION KIT (TYPE 1 AND 2) TO

TYPE (4) L.P.G.



MDG25PDAWW1 - 05 - DOOR PARTS

DOOR PARTS
FOR MODEL: MDGISPDAWWA
[WHITE]
"k
F )
I Q‘ﬁﬂ- . -
1 RN
AN

1 EJ.-' I % L]
10 .\ : |Il::| ?!':'-“;;-1

e
=

FOR QRDEAING INFORMATION REFER T PARTS PRICE LIST
WHDHSs0 10
Page design £ 2004-2017 by ARD Kebwork Services, Inc.



Ref# Part# Description Qty Context Note MSRP
8565119 HINGE HOLE COVER (INNER DOOR)

—

2 WI10304672 DOOR HINGE ASSEMBLY
3 WI10137467 Assembly, Door Intermediate
4 9742177 Screw, 8-18 x 5/8
5 3400618 Screw, 6-32 x 3/8
6 8579663 Seal, Window
7 WI10112976 HANDLE, DOOR
8 WI10159996 Screw, 10-24 x 3/64
9 3393258 Screw
DOOR ASSEMBLY (INNER
10 W10259901 (INCLUDES ILLUS. 1(,14 & 1)9)
11 355515 Screw, 8-18 x 11/16
12 W10112916 Door, Outer Ring
13 W10286878 WINDOW
14 690081 Door Catch Assembly
15 8519354 Retainer-Lower
16 8580059 Door, Intermediate
17 8534022 SCREW
18 8519356 Retainer, Upper
19 WI10163915 DOOR SEAL





